


Are you looking for the latest information on 

• toxic air Issues 
• hazardous waste management 

• Indoor air quality 
• criteria air pollutants 

Come to 

The only such technical 
and educational conference annually 

held in North America 
for and by professionals 

• 90 technical sessions 
• 4,000 environmental experts 
• 150 International suppliers 

by the Air Pollution Control Association (APCA) 
June 22-27, 1986 

Minneapolis, Minnesota 

Complete and mall this coupon for your program 
and registration forms. Or phone 412-232-3444. 

o Yes, I want to come to APCA '86. Send 
me a registration form. 

o I'd like more details. Send me a prelimi­
nary program. 

o Send me information about membership 
[...]
B effiuent 120 400 105 100 150 1 2 2 3 2 68.0% 
C effiuent 536 1700 235 400 175 12 6 20 25 3 9.3% 

a. Samples were taken at the end of the program. 
h. T~e experimental conditions are described in Table 4. 
c. Average of three observations. EC20s (% dilution aCtest sample which would cause 20% corrected light reduction) are shown, since EC50s for the effluent samples (A. B and C) 
cannot be calculated as a result of SBR biotreatment. 

46 February, 1986 Environmental Progress (Vol. 5, No. 1) 



SBRs operated at a F/M as high as 0.2 mgTOC/mg MLSS-d 
(MLSS = 10000 mg/L). 

• Cloudy effluents (SS > 250 mg/L), due to large popula­
tions of dispersed and/or filamentous bacteria, were ob­
served several times during this study. They were caused 
by excessive organic loading, short REACT period, low 
DO, nutrient deficiency, and accumulation of toxic com­
pounds [22-26]. After correcting these causes, the SBR 
treatment performance slowly improved. Effiuent SS was 
less than 100 mg/L except when the feed TOC was higher 
than 3000 mg/L. 

• The SBR performance was nearly unchanged when the 
feeding was suspended on holidays, Saturday and/or Sun­
day. The REACT period for the four 1-L SBRs was ex­
tended over the weekend, with either continuous or inter­
mittent aeration and mixing during the extra time period. 
This resulted in slightly lower effiuent TOC, more com­
plete nitrification and/or denitrification. Normal cyclic 
operation was resumed from Monday through Friday, and 
the same performance as the 7 days-a-week SBRs was then 
observed. The ability to operate the SBRs in this manner is 
significant since the existing adsorption system is oper­
ated five days a week. 

Volatile Compounds: 

Many aromatic and straight-chain chlorinated hydrocar­
bons were present in leachate and the combined 
wastewater. Their concentrations were typically less than 
5 mg/L, except for chlorotoluenes which occasionally ap­
proached 40 mg/L. Air stripping was found to be the pre­
dominant mechanism for their removals in the aerobic 
SBR treatment system [27]. About 99% of the volatile con­
stituents, which altogether accounted for about 5% of 
wastewater TOC, were air-stripped from the feed tank dur­
ing pretreatment, and the rest were removed from the 
SBRs during aerated FILL and/or REACT. These com­
pounds were easily separated from the air by carbon ad­
sorption. With a vapor phase carbon adsorber installed for 
treating the exhaust gases, no air pollution would result 
from the SBR biotreatment system. 

Sludge Dllpolal: 

Depending on the wastewater characteristics, 200 to 
2000 mg of pretreatment sludge per liter of feed were pro­
duced by neutralization, aeration, and sedimentation. It 
was mainly ferric hydroxide which included adsorbed or­
ganic compounds. As much as 62% ofHET acid in the raw 
wastewater was removed by iron precipitation; other con­
stituents were removed to lesser extents. The sludge was 
well compacted in the feed tank, to 7% solids, and easily 
dewatered by either vacuum or press filtration, to more 
than 30% solids. It was periodically removed from the feed 
tank. 

Biomass yield was estimated at 0.64 mg/mg feed TOC 
for SBR A of Table 4. At a higher MLSS, biological yield 
was smaller [28]. For example, the apparent yield for the 
1-L SBRs (feed TOC = 3000 mg/L, MLSS = 10000 mg/L, 
HRT = 10 d, working volume = 750 ml) was about 0.2. 
The initial MLSS settling rate was estimated at 3 cm/min. 
The wasted biological sludge from the high MLSS SBRs 
was already aerobically stabilized, and no significant vol­
ume reduction was observed after 10 days of aerobic diges­
tion. The settled sludge contained about 3.5% solids, and 
the dewatered sludge had about 30% solids. 

Co ....... Savini: 

Figure 3 shows the capacity for the persistent HET acid 
was significantly increased after the leachate was biolog­
ically treated in the SBRs. The improvement was actually 
higher than that indicated by the isotherms, as shown by 

Environmental Progress (Vol. 5, No.1) 

1~1~------------------------------~ ADSORBENT - CALGOH SERVICE CARBON _ eonc_ -300 mg/l 
pH - 1.2 No BuIIor 

.: Hel acid WI raw ".chate 
" Het acid in SlllHreated leachate 

~. . 
RESIDUAl CONCENTRATION. mg/l 

Figure 3. Freundlich adsorption isotherms for HET acid in row and SIR­
treated leachate samples. 

the fast-rising XlMs measured at higher residual concen­
trations(Crs). The carbon capacity for HETacid(pkas = 2.6 
and 4.8) was higher at an acidic pH. In the unbuffered iso­
therm experiment, pH was found to increase with the car­
bon dose, and thus resulted in reduced observed capacity 
at the lower Crs [29]. Table 11 demonstrates thatthe carbon 
capacity for TOC in the SBR-treated leachate was about 
the same as in the raw leachate and that the capacity for 
TOX was much greater after biotreatment. The results are 
shown for five different types of activated carbon - three 
virgin and two reactivated carbons . Since the SBR 
biotreatment could easily accomplish 90% reduction of 
TOC in the combined wastewater, the carbon exhaustion 
rate of the existing ad sorber would be reduced by at least 
90% if the SBR system is installed before the adsorption 
system. Table 12 presents the expected saving in the fu­
ture wastewater treatment cost with the SBR biotreatment; 
Figure 4 depicts the process schematic for the integrated 
SBR-adsorption treatment of the combined wastewater. 
Including the anticipated wastewaters from other sources, 
substantially greater cost saving would be possible. 

Bocterlal Supplementation: 

Twice a week for three months, two strains of OCC bac­
teria (H4 and SS3) and two commercial bacterial cultures 
were supplemented to the 1-L and 12-L SBRs, operated at 
a F/M from 0.05 to 0.2 mg TOC/mg MLSS-d. No signifi­
cant differences were observed in the performances of 
these units compared to that of the control (no supplemen-

TABLE 11. ADSORPTIVE CAPACITIES OF CARBON FOR TOC AND 
TOX IN RAw AND SBR-TREATED LEACHATE SAMPLES· 

Activated carbon 
type 

Calgon F -300 
Calgon Service carbon 
Carborundum 30 
ICI Hydrodarco 3000 
Laboratory reactivated 
spent Calgon Service carbon 

Raw leachate" SBR-treated 
leachate' 

TOC TOX TOC TOX 
(mg adsorbedlg carbon) 

133 
97.9 

173 
103 
148 

11.7 
8.8 

19.6 
11.5 
18.3 

152 
113 
268 
87.8 

115 

127 
75.9 

172 
83.8 
91.6 

a. Adsorptive capacities were esti mated from the Freundlich adsorption isothenns. 
h. Raw leachate: Toe c 3080 m~L, TOX = 264 mglL. pH :; 5.3. The TOC capacities 
were estimated at TOC - 1500 mglL. and the TOX capacities were estimated at TOX "" 
125 mg/L. 
c. SBR-treated leachat., TOC ~ 400 mg/L. TOX : 334 mg/L. pH : 6.8. (The raw 
leachate had a Toe of8100 mgIL and a TOX of 780 mg/L). The TOe capacities were 
estimated at TOe "" 300 mg/L, and the TOX capacities were estimated at TOX = 125 
mg/L. 

February, 1986 47 



TABLE 12. SAVING IN WASTEWATER TREATMENT CoST WITH SBR BIOTREATMENT 

TOC" Carbon" Carbon" 
Flowrate loading usage saving Cost Saving" 

Time Period (m"/d) ( kg/d ) $/d $1000/yr 

Jan. 1985 95 142 991 892 1475 538 
July 1985 295 215 1442 1298 2146 783 
Jan. 1986 250 202 1361 1225 2025 739 
July 1986 144 170 1170 1053 1742 636 
Jan . 1987 144 170 1170 1053 1742 636 
July 1987 144 170 1170 1053 1742 636 
Jan . 1988 to 1995 144 170 1170 1053 1742 636 

1O-year Average Saving $643,600/year 

a. The first 68 m~/d Ilt 1700 mg Toc/L; the next 45 ml/d at 1000 mg TOOL; the rest at 300 mg TOOL. 
b. 12 giL for the first 68 m~/d; 6.6 gIL for the next 45 m:'/d; 1.8 giL for the rest. 
c. 90% redu(.i"ion in carbon exhaustion rate after biotreiltment. 
d. SL65Ikg carbon . All costs are in 1984 U.s . dolhus. 

SBR treatment system - design TOC loading = 181 kg/d 
average TOC loading = 173 kg/d 

1. Carbon saving 
2. Operating labor, misc. costs' 
3. Maintenance" 
4. Electrical power" 
5. Sludge disposal' 
6. Analytical" 
7. Nutrients and cbemicals" 

a. Cost over the expanded adsorption operation required in the near future. 
b. $O.06/kWh. 

Net Saving 

$Iyear 

643,600 
0) 

50,000 ) 
18,000 ) 
21,300 ) 
23,000 ) 

4,600 ) 

$526,700/year 

c. Total sludge production rate - 1.02 gig TOC; dewatered sludge - 30% solid, disposal costs - $0. U),kg. 
d. Supplementing NHl and H,P04 to a TOCIN~NHJP·P04 ratio of 1501100, 

tation [30]. It was possible that the excellent treatment per­
formance obtained in all units had already included 

. benefits found in the preliminary study [17], since the 
wastewater feed contained many strains of bacteria shown 
in Table 3. Five OCC mutant bacteria, derived from the 
H5 isolate by chemical mutagenesis using nitric acid [31], 
were later supplemented to l-L electrolytical respirome­
ter (0-1 E/BOD Model 2-302) bottles . Using these auto­
mated batch reactors, improvements due to bacterial sup­
plementation were observed as evidenced by the 
cumulative oxygen uptake curve [32] (Figure 5), and the 
composition of samples taken two weeks after the test run 
(Table 13). Supplementation of the right kinds of bacteria 

was shown to have enhanced biodegradation rates for 
many of the more persistent wastewater constituents. Its 
potential in improving the performance of an over-loaded 
biological treatment system is thus indicated. 

SUMMARY 

Approximately 73000 metric tons of chemical waste are 
contained in the Hyde Park Landfill site. Leachate is col­
lected, trucked to a nearby chemical manufacturing plant, 
and then treated with plant wastewaters by activated car­
bon adsorption. The leachate which accounts for about 

A~--'-'-'-'-'-'-'-'-'-'-'-'-'-l 
Lime/Alum _._._._._. I I. 

48 

LEACHATE AND 
OTHER 

WASTEWATERS 

NH3/P04 -'- ' -'-'-1 ! i ! ..-+---+0 

Equalization 
Storage 

(existing) 

SUIge to Disposal 

Neutralization SBR 
Sedimentation Treatment 

(new) (new) 

1st 
Carbon 

bed 

2nd 
Carbon 

bed 

Biomass to DIsposal 

Adsorption 
Treatment 
(existing) 

figure 4. Process schematic for SBR-adsarption treatment of the combined wastewater. 

February, 1986 Environmental Progress (Vol. 5, No. 1) 



TIME. houri 

Figure 5. Cumulative oxygen uptoke curves for ElBOD reoctors. 

60% of the combined wastewater volume but more than 
80% of the total organic loading to the existing adsorption 
system, was found to be easily biodegraded. Excellent 
treatment of leachate and the combined wastewater was 
consistently accomplished in sequencing batch reactors 
(SBRs) which were operated under a variety of operating 
conditions : wastewater TOC, feed rate, variations of aera­
tion and mixing strategies, hydraulic retention time, mixed 
liquor suspended solids concentration, organic loading, 
temperature, and cycle time. The SBR treatment perform­
ance was unaffected when wastewater feeding was sus­
pended during weekends and holidays. Results obtained 
in the small bench-scale SBRs were reproduced in the 
pilot-scale units. An analysis of process economics indi­
cated that significant cost saving was possible, in meeting 
the future wastewater treatment requirements, if SBR 
biotreatment is implemented before the carbon adsorp­
tion. The integrated wastewater treatment system would 
produce a better quality effluent at a lower overall cost. A 
full scale SBR-adsorption system has been designed for 
treating the combined wastewater. Biodegradation rates 
for some of the more persistent wastewater constituents 
were enhanced in batch reactors which were supple­
mented with strains of bacteria isolated from the landfill 
site. 

ACKNOWLEDGMENTS 

D. E. Ernst assisted in the planning and coordination; 
M. H. Wendell supervised the construction and operation 
of the pilot-scale SBR-adsorption treatment system. C. E . 
Moscoto carried out the experimental programs involving 
the 12-L and 500-L SBRs; C . D. LaLiberty supplied 
wastewaters for this study. E. A. Dietz developed the ana­
lytical methods for identifying and quantifying the major 
wastewater constituents. This paper was presented at the 
57th Annual Water Pollution Control Federation Confer­
ence in New Orleans, La., October 1-4, 1984. 

LITERATURE CITED 

1. Standard Methods for the Examination of Water and 
Wastewater, 15th edition, American Public Health Associa­
tion, Washington, D.C. (1980). 

2. Dobbs, R. A., and Cohen, J. M., Carbon Adsorption Iso­
therms for Toxic Organics, EPA-600/8-80-023, U. S. EPA, 
Cincinnati, Ohio, 309 (1980). 

3. Weber, W. ]., Jr., Physicochemical Processes for Water Qual­
ity Control, Wiley-Interscience, New York, 210 (1972). 

4. Weber, W. J., Jr., and Ying, W., " Integrated Biological and 
Physicochemical Treatment for Reclamation of Wastewater," 
Proc. International Conference on Advanced Treatment and 
Reclamation of Wastewater, IAWPR, Johannesburgh, South 
Africa, S. 131 (1977). 

5. Vandenbergh, P.A., et al., "Isolation and Genetic Cbaracteri­
zation of Bacteria That Degrade Chloroaromatic Com­
pounds," Appl. Environ. Microbiol ., 42, 737 (1981). 

6. Pierce, G. E., et al., "Substrate Diversity of Pseudomonas 
Species containing Chlorotoluene Oegradative Plasmids," 
Del. Ind. Microbiol., 24,499 (1983). 

7. Irvine, R. L., and Busch, A. W., "Sequencing Batch Biological 
Reactors - An Overview," Jour. Water Poilu. Control Fed., 
51,235 (1979). 

8. "Standard Test Method for Biodegradability of Alkylbenzene 
Sulfonates," Method 02667-82, ASTM, Philadelphia, Pa. 
(April 1982). 

9. Sack, W. A., and Bokey, W. R., " Biological Treatment of Coal 
Gasification Wastewater," Proc. 33rd Annual Purdue Indus­
trial Waste Conference, 278 (1979). 

10. O'Shaughnessy, F . R., "The Physical Aspects of Sewage Dis­
posal," Journal Soc. Chern. Ind., 42, 359T (1923). 

11. Goronszy, M. C., "Intermittent Operation of the Extended 
Aeration Process for Small Systems," Jour. Water Poilu. Con­
trol Fed., 51,274 (1979). 

12. Ardern E. , "The Activated Sludge Process of Sewage 
Purification," Jour. Soc. Chern. Ind., 36, 822 (1917). 

TABLE 13. RESULTS OF BACTERIAL SUPPLEMENTATION IN E/BOD REACTORS' 

Reactor content: SBR mixed liquor (MLSS = 10000 mgIL) 10.0ml 
leachate 190.0 ml 
inoculated growth brothb 2.0ml 
nutrient (10 mg N-NH, and 2 mg P-POJml) 2.5 ml 
aerated tapwater 796.0 ml 

HET Benzoic 
TOC COO TOX acid Phenol acid o-CBA m-CBA p-CBA 

Sample ( mg/L ) 

Leachate· 2100 8000 420 167 1000 1400 500 80 ISO 
Bl (H5 N-l TN)d 105 210 36 31 < 1 1 1 NO 3 
B2 (H5 N-17 TN) 92 250 44 34 <1 <1 1 NO 4 
B3(MT-2 NA) 163 340 64 39 3 2 58 5 5 
54 (TC-21 TN) 81 210 38 36 <1 <1 <1 NO 4 
B5 (TC-17 TN) 222 450 70 37 3 1 70 4 27 
SBR ML (control) 200 300 60 34 2 1 53 2 4 

a. The cumulative oxygen uptake curves for the E/BOD reactors are shown in Figure 5. Samples were taken two weeks after the beginning of the test run. 
b. Growth broth - lryptone 10 gm 

yeast extract 5 gm 
N.CI 10gm 
pretreated leachate 30 ml 
distilled water 970 ml 

Inoculated by culture transferred from the agar plate (2 gm agar per ]00 ml of the growth broth); incubated at 25'"C for 48 hours. 
c. Parameter values measured at the beginning of the test run. 
d. Type or OCC mutant bacteria supplemented to the ElBOD reactor. The nutritional versatility of the parent bacteria (H5) is given in Table 3. 

Environmental Progress (Vol. 5, No.1) F.bruary, 1986 49 



13. "Innovation Technology: The Sequencing Batch Reactor," 
Technology Transfer, EPA-600/D-82-331, U. S. EPA, Cincin­
nati, Ohio (October 1982). 

14. Hoover, S. R., "Biochemical Oxidation of Dairy Wastes," 
Sew. & Ind. Wastes, 25,201 (1953). 

15. Rea, J. E. , Jr., "Single Cell Activated Sludge Using Fill and 
Draw Combined IndustrialiDomestic Waste Treatment 
Plant," Proc. 32nd Annual Purdue Industrial Waste Confer­
ence, 611 (1978). 

16. Downes, M., "SBR Treatment of Food Processing 
Wastewate rs," Doxsee Food Corp. , Baltimore, Maryland 
(1984). 

17. Irvine, R. L., et al., " Enhanced Biological Treatment of 
Leachates from Industrial Landfills," Hazard, Waste, 1, 123 
(1984). 

18. Emerson, S. L. , and Sherrard, J. S., "Aerobic Biological Treat­